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CLIENT: Microgen Inc.
33 Clinton Road
Suite 102
West Caldwell, NJ 07006

Test Report No: 166639 Date: April 2, 2002

The following samples were submitted by the client as: Public Places RTU Disinfectant
Lot #9280113

DATE OF RECEIPT: March 22, 2002

TESTING PERIOD: March 29, 2002

AUTHORIZATION: Client Purchase Order #032202-1

TEST REQUESTED: The submitted sample was tested for Resistance to Chemicals in

accordance with the procedure outlined in ASTM F925-97 and
Client instructions.

TEST RESULTS: Continued on Page 2

PREPARED BY SIGNED FOR AND ON BEHALF OF
/, SGS U.S. TESTING COMPANY INC.
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Englneenng ical Properties Materials Evaluation

rvisor Frank Savino, Manager
m Page 1 of 2

This report is issued by SGS U.S. Testing Company inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S.
Testing’s responsibility under this report is limited to proven negligence and will in no case he more than the amount of the testing fees. Except
by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The resuits shown on this test report refer only to
the samplels) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details
of the engagement. Neithar the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials
without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of
SGS U.S. Testing Company Inc.
Member of the SGS Group (Société Générale de Surveillance)
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CLIENT: Microgen Inc.
RESULTS:

RESISTANCE TO CHEMICALS

Specimen Surface Dulling Color Change Surface Attack
0-3 0-3 0-3

Steel AMS - 5045
Clad Aluminum
Cadmium Plate

Aluminum AMS-4037
Plexi Glass
Neoprene

HDPE
Polypropylene
Vinyl
Ceramic
PVC Plastic
Formica
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Ratings

0 = No Change

Slight Change
Moderate Change
Severe Change

fl

1
2
3
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End of Report
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